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3688 310A 77vF-7L—% Clutch & Brake
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NO. PART NO. PART NAME | Q'ty | DESCRIPTION| R/P| FROM ~ UP TO SERIAL NO. | REMARKS
1 3688 3131 000 |Ln'— LEVER 1
2 | 06910012 251 |4")y7° GRIP 1
3 | 0796 0161 815 |[DUZ'yYa BUSH 2 |16x18x15
4 | 35332005 000 |VA SHIM 1
5 | 0740 0001 600 |CYu%" RING 1 |S16
6 | 36883109 000 |7°'L—b PLATE 1
8 | 35133111000 |A7)o4 SPRING 1 |#156
9 | 03500141 022 |PW WASHER 1 [10x22x1.6
10 | 0520 0125 025 [7YEY PIN SPLIT 1 [25x%25
11 | 3688 3111 000 [74%— WIRE 1
12 | 3513 3127 000 [R7")v%° SPRING 1
13 | 0562 0108 022 |E574%EY PIN 2 |p8x22
14 | 0350 0140 818 |PW WASHER 3 |8x18x1.6
15 | 0520 0125 016 |7ty PIN SPLIT 1 [25x%16
16 | 3509 3216 000 [R7")v) SPRING 1 |#81
17 | 3606 2015 000 |7o¥avnynyh BOLT 2
18 | A301 0108 003 [Fvh NUT 1 |m8
19 | 3208 3410 000 [4—vn'y4)l TURNBUCKLE | 1 [M8x50
20 | A301 2108 003 |Fvk NUT 1 |m8L
21 | 3646 4845 000 |OyN BOLT 1
22 | 0523 0108 000 |A+y7°EY PIN SNAP 1 |FEU8
23 | 5201 3608 000 |/ '# SPRING 1 |#92
24 | 3688 3115000 |7°L—F PLATE 1
25 | 3688 3117 000 |7°L—F PLATE 1
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NO. PART NO. PART NAME | Q'ty | DESCRIPTION| R/P| FROM ~ UP TO SERIAL NO. | REMARKS
26 | K700 0106 016 |Fil' Vb BOLT 2 |[M6x16(7T)
27 | F300 0106 000 |FFvyb NUT 2 [M6
28 | K710 0108 030 |Fik'ILb BOLT 1 [M8x30(7T)
29 | A351 0108 002 |UFvb NUT 1 |M8
30 | 3688 3135000 |7°'F%yb BRACKET 1
31 | 0350 0151 026 |PW WASHER 2 [10x26x%x23
32 | 3688 3141 000 |7°'L—} PLATE 1
34 | 3537 1325000 |4v¥alb—4 INSULATOR 1
35 | F301 0108 000 |FFvyb NUT 2 M8
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